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Report No : AK029339-002 Date: 2008-08-20

Application No  : LK223321

Applicant : ESPOMEGA S A.DEC.V.
CALLE PABLO A, GONZALEZ GARZA #3820 PTE,,
COL. CHEPEVERA, MONTERRY, NL 64030, MEXICO

Sample Description :  One (1) sets submitted sample of ten (10) gloves stated with Article No.: 99-602. ***

Sample Photo

Date Received : 2008-08-04.

Test Period : 2008-08-04 to 2008-08-16.

Test details requested by the applicant :
1. Protective gloves against mechanical risks (Method : EN 388-2003)
a. Abrasion resistance (Section 6.1)

Lowest cveles of breakdown  Performance level
4200 3

MNote : Performance level

Performance level Cyeles (minimum)
1 100
2 500
3 2000
4 8000
For and on behalf of

CMA Industrial De ment Foundation Limited
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